
Ashfield Automation Study 

January 2022 

WILLIAM
 WALKUP

CIVIL
No. 56210

dwilcoxson
Final



ASHFIELD AUTOMATION STUDY 

i 

Table of Contents 

EXECUTIVE SUMMARY ...........................................................................................................III 

ABBREVIATIONS ..................................................................................................................... V 

GLOSSARY ............................................................................................................................... V 

1. BACKGROUND ............................................................................................................. 1 
1.1 NEED FOR PROJECT ................................................................................................... 1 
[...]
• Sending alarms from turbidity monitoring at the clarifier and replacing the inoperable level switch

at the sand filters
• Repairing or replacing the non-functioning UV intensity

The following new instruments are proposed to gather data and generate alarms: 

• Sensor selected to control the blower (dissolved oxygen, oxygen reduction potential and/or
ammonia)

• Nitrate sensor/transmitter
• Turbidity sensor/transmitter
• High-level float switch to replace inoperable level switch in the sand filters
• UV intensity sensor/transmitter
• Effluent flow transmitter
• Influent pH sensor/transmitter
• Effluent pH sensor/transmitter

A Supervisory Control and Data Acquisition System (SCADA), which is a combination of computer-based 
hardware and software, will be needed to collect and manage the data from the existing and proposed 
instruments.  



ASHFIELD AUTOMATION STUDY 

 4 of 23 

A Class 5 Opinion of Probable Costs (OPC), which is generally prepared with very limited information and 
subsequently has a wide accuracy range, was prepared for the design and construction of the automation 
features described in the study. The total estimate is $ 419,400.  In deciding on the merits of this project, 
Ashfield should consider the additional maintenance cost of either hiring an instrumentation technician(s) 
or contracting out for instrumentation and control services.  Additional training of Operations Staff would 
also be needed on a continuous basis to use and maintain the new instrumentation and minimize 
corrective maintenance. 

Ashfield should also consider replacing the solar tanks with coated steel, polyethylene, or concrete 
aeration tanks.  Preliminary calculations indicate there is sufficient space inside the existing solar tank 
room for new tanks.  These modifications are recommended to improve the treatment process that should 
be considered as the town continues to manage and operate the plant.  

 



ASHFIELD AUTOMATION STUDY 

Background  

 5 of 23 

Abbreviations 

BOD5 Biochemical Oxygen Demand, 5 Day 
CEC Community Engineering Corps 
DO Dissolved Oxygen 
gpm gallons per minute 
gpd gallons per day 
GUI graphical user interfaces, 
GWDP groundwater discharge permit 
MHI median household income 
MGD Millions of Gallons per day 
mg/L milligram per liter 
NaOAc sodium acetate 
NaOH sodium bicarbonate 
ORP oxygen reduction potential 
PC Preliminary conditioning 
PLC Programmable Control Logic 
SCADA Supervisory Control and Data Acquisition 
s.u. standard units 
TSS total suspended solids 
USB Universal Serial Bus 
UV ultraviolet 
VFD variable frequency drive 
VOCs volatile organic compounds 
WWTP wastewater treatment plant 

 
 

Glossary 

Anoxic Conditions Oxygen is present but it is bound in a molecule such as nitrite 
(NO-2) and nitrate (NO-3) 

Denitrification Microbial reduction of nitrite (NO-2) and nitrate (NO-3) to nitrogen 
gas (N2) by splitting the nitrogen-oxygen bond and using the 
oxygen (O2) for respiration 

Nitrification Microbial oxidation of ammonia (NH4) into nitrite and then to 
nitrate by replacing the hydrogen atom in the molecule with 
oxygen atoms 

Aerobic Conditions Dissolved oxygen is present and readily available to micro-
organisms 

 



ASHFIELD AUTOMATION STUDY 

 1 of 23 

1. Background 

Ashfield is a small rural farming community in Massachusetts. The community has a domestic wastewater 
treatment plant (WWTP) that serves approximately 163 residences. The WWTP was built in the 1990's 
and is not expected to require major equipment replacement at this time. Ashfield desires to automate 
elements of the WWTP to reduce daily operator staff demands.  

As a result of the November 2020 Community Engineering Corp (CEC) scope of work, a follow-on 
investigative site visit, and subsequent consultation with the Chief Plant Operator Kevin Boissonnault and 
Town of Ashfield Sewer Board Commissioner Dan Lovett, this study consists of evaluating the feasibility 
to automate the following elements: 

• Adjusting the solar tank blowers AB-1 and AB-2 operation (currently manually operated) 
• Wasting sludge from the clarifiers 
• Collecting flow measurements in various locations throughout the plant 
• Repairing or replacing non-functioning instrumentation  
• Collecting regulatory required and process control data 
• Using an auto-dialer to alert the operator of changing conditions or critical system failures 
• Influent and effluent sampling 

1.1 Need for Project 

To reduce operator staff demands at the wastewater treatment plant, the town is considering options for 
automation of the treatment plant to reduce reliance on staff labor. The plant is relatively new (built in the 
1990's) and does not require major equipment replacement at this time, therefore modifications of existing 
equipment were considered to incorporate automation.  

According to census data, the County median household income (MHI) is 77% of the State MHI, 
qualifying the system for support based on financial need of the population. Given the small size of the 
system and the relatively high cost of engineering services necessary in this portion of the State, the town 
attested that the Sewer Commission does not have sufficient funds to afford an engineer to conduct this 
study and prepare a report on what type and extent of automation is needed.  

Control features at the WWTP include mechanical float and timer switches to turn pumps on and off, and 
a mechanical timer to cycle the return activated sludge at the clarifier. There is no Supervisory Control 
and Data Acquisition (SCADA) system or digital control systems. 

The plant Chief Operator works full time (8 hours/day, 5 days/week). There is also an assistant operator 
that works a few hours each weekend. The biggest challenges for the operators are managing nitrification 
through the solar tanks and clarifier, maintaining sludge waste/return, and keeping the sand filters clean. 
The operators also manually read, and log the plant flow meter by hand, manually collect daily pH 
measurements as required by the permit and manually collect process control measurements.  

1.2 Deliverable 

The scope of work for this project as detailed in the CEC Town of Ashfield Workplan dated November 9, 
2020, required the delivery of a study and the creation of a draft and final reports outlining the conceptual 



ASHFIELD AUTOMATION STUDY 

 2 of 23 

design and associated costs for adding plant automation. The study review included an evaluation of 
intake and effluent automated samplers to report out regulatory reporting data, blower and pump 
automation to adjust to changing influent conditions and researching auto-dialer alerting and notifications 
for the operator to respond to critical system failures. This final report is intended to inform decisions on 
what technology might best fit the automation and reliability of the system, and to provide options for 
financing the proposed improvements. 

2. Permit Summary 

Ashfield has a State of Massachusetts permit (X273880) to discharge up to 25,000 gallons per day (gpd) 
of treated domestic wastewater to groundwater.  Ashfield reports they are in compliance with their permit.  
The groundwater discharge permit (GWDP) effective date is September 24, 2020 and it expires in 2025. 
Ashfield must monitor the wastewater influent, effluent, and groundwater monitoring wells. The WWTP 
effluent may not exceed the following concentrations: 

• Biochemical Oxygen Demand, 5 Day (BOD5) – 30.0 mg/L 
• Total Suspended Solids (TSS) – 30.0 mg/L 
• Total Nitrogen – 10.0 mg/L 
• Nitrate, as Nitrogen – 10.0 mg/L 
• Oil and Grease – 15.0 mg/L 
• pH – must be between 6.5 and 8.5 standard units 

Table 2-1 summarizes the minimum number of samples and analyses that Ashfield must perform to verify 
the treatment system is meeting its permit limits. Samples must be analyzed by a Massachusetts certified 
laboratory. 

Table 2-1, Permitted Minimum Monitoring Requirements 

Parameter Frequency Sample Type 

Sample Location: Influent 

pH Daily Grab 
BOD5 Monthly 24-hour Composite 
TSS Monthly 24-hour Composite 

Ammonia, as Nitrogen Monthly 24-hour Composite 

Sample Location: Effluent 

Flow Continuous Meter 
pH Daily Grab 

BOD5 Monthly 24-hour Composite 
TSS Monthly 24-hour Composite 

Nitrate, as Nitrogen Monthly 24-hour Composite 

Total Nitrogen Monthly 24-hour Composite 

Volatile Organic Compounds 
(VOCs) Annually Grab 



ASHFIELD AUTOMATION STUDY 

 3 of 23 

Table 2-1, Permitted Minimum Monitoring Requirements 

Parameter Frequency Sample Type 

Total Phosphorus 
Annually 

(between June 15 and 
September 30) 

24-hour Composite 

Orthophosphate 
Annually 

(between June 15 and 
September 30) 

24-hour Composite 

Sample Location: Monitoring Wells (4 Total) 

Static Water Level Quarterly Measurement 
pH Quarterly Measurement 

Specific Conductance Quarterly Measurement 
Total Nitrogen Quarterly Grab 

Nitrate as Nitrogen Quarterly Grab 

Total Phosphorus 
Annually 

(between June 15 and 
September 30) 

Grab 

Orthophosphate 
Annually 

(between June 15 and 
September 30) 

Grab 

VOCs Annually Grab 

3. Wastewater Treatment System 

This section provides details about the wastewater treatment system.  A brief overview of the extended 
aeration process is provided as a background, followed by a description of the original design intent for 
the Ashfield WWTP, and a summary of the present day facility and operation.   

3.1 Extended Aeration Process Description 

The following is a brief overview of the extended aeration process which works by using microorganisms 
in aeration tanks to consume carbon in the sewage and convert it to carbon dioxide.  The microorganisms 
can also convert ammonia to nitrite and nitrate (nitrification). If anoxic conditions exist, microorganisms 
can convert nitrite and nitrate to nitrogen gas (denitrification).  The liquid contents of the aeration basin 
are referred to as mixed liquor.  Mixed liquor from the aeration tanks continue to a clarifier where the 
microorganisms and inert solids, referred to as activated sludge, settle.  The activated sludge is returned 
to the aeration tanks where the microorganisms resume consumption of carbon.  To ensure the clarifier 
effluent is clear, the depth of the solids is normally kept between 1 to 3 feet deep.  Over time, the quantity 
of solids in the aeration tank accumulates. This rate is dependent on flow, influent carbon, total suspend 
solids concentrations, and the size of the treatment components. When the quantity of solids is too great, 
the excess is removed from the clarifier and placed into an aerated sludge holding tank, a process 
referred to as wasting. The operator makes these decisions by visually inspecting the system and 
conducting process control monitoring. To avoid shocks to the microorganisms, its best to remove small 
quantities of excess solids consistently and frequently. The removal of too many solids at once can cause 
operational upsets.  



ASHFIELD AUTOMATION STUDY 

 4 of 23 

3.2 Record Drawings and Process Information 

According to the Record Drawings dated 1997, the WWTP has the following treatment components listed 
in the order of the flow stream: bar screen, aerated grit chamber, sodium bicarbonate chemical feed 
system, preliminary conditioning (PC) tank, two grinder pumps, two surge tanks, an aerated digestor, 
eight aerated solar tank trains each with eight tanks (64 total), two clarifiers, two sand filters, sodium 
acetate chemical feed system, four marshes, ultraviolet (UV) disinfection, and leaching trenches  

The WWTP design shows the plant is rated to treat an average and maximum daily flow of 25,000 gpd.  
Three months of data indicates the present average daily flow is around 14,000 gpd.  It can treat peak 
daily flows up to 180,000 gpd when influent is directed into surge tanks.  The grinder pumps in the PC 
Tank distribute flow to the solar tanks.  If the PC tank fills faster than the grinder pumps can transfer 
liquids to the solar tanks, liquids will overflow into Surge Tank No. 1 and then Surge Tank No. 2.  The 
liquids from Surge Tank No. 1 can be pumped to the PC Tank or to the Solar Tanks.  Liquids from Surge 
Tank No. 2 are pumped to the PC Tank.  The drawings show the surge tank and grinder pumps are 
activated by mechanical float controls.   

Liquids from the solar tanks gravity flows into the bottom of two clarifiers.  Activated sludge from the 
clarifiers is returned to the PC tank.  Clear liquid from the top of the clarifiers, gravity flows through sand 
filters, and a marsh.  The marsh is divided into four submerged chambers filled with 4.5 feet deep of 
crushed stone.  There are 18” PVC sumps inside each chamber where samples can be taken or sensors could 
be mounted.  Flow from the marsh is disinfected by ultraviolet light, and discharged to a drain field.  During a 
September 2020 site visit, the WWTP operator gave additional information about the original design intent 
and further information was obtained from research.  The original process design was expected to limit 
solids generation.  Organics would be removed inside the PC Tank.  The solar tanks were intended to 
grow an ecosystem of algae, plankton, snails, and plants to further remove organics and nutrients.  The 
Marsh, was also intended to remove nutrients.  

The Record Drawings show sodium bicarbonate is fed to the influent and sodium acetate is fed prior to 
the marsh. Sodium bicarbonate is typically used to supplement alkalinity. Alkalinity is the measure of the 
capacity of water to resist changes in pH, also called buffering capacity. When microorganisms convert 
ammonia to nitrate, alkalinity is consumed. When nitrate is converted to nitrogen gas, alkalinity is 
returned. When these processes are out of balance, alkalinity can become too low. When the buffering 
capacity is low, pH may drop below the permit limit of 6.5, resulting in a loss of the microorganisms that 
remove ammonia. The sodium acetate feed at the marsh was likely intended to provide additional carbon 
to support (feed) the microorganisms so that they would continue removing nitrogen.  

3.3 Differences from the Record Drawings 

The site visit revealed differences between the present system and what is reflected on the 1997 Record 
Drawings; these differences are depicted on Figure 3-1.  A pump controller is used to operate the grinder 
pumps in the PC Tank instead of level switches.  Timer 1 cycles the grinder pumps at 15 minutes on and 
5 minutes off when a pressure sensor indicates the level is between 6,930 and 8,400 gallons.  Timer 2 
cycles the grinder pumps at 10 minutes on and 5 minutes off when the level is between 8,400 and 11,100 
gallons.  Timer 3 cycles the grinder pump at 8 minutes off and 5 minutes on when the level is above 
11,100 gallons.  There are four trains of eight solar tanks and plants are not being grown inside the solar 
tanks.  Instead the PC Tank and solar tanks are acting as aeration basins similar to the extended aeration 
activated sludge process.  Clarifier No. 1 is not in use.  Methanol is on hand to provide additional carbon 



ASHFIELD AUTOMATION STUDY 

 5 of 23 

at the marsh instead of sodium acetate.  The majority of the marsh is not in service.  Flow is directed to 
the the last chamber of the marsh system. Otherwise it would takes two to three days for the flow to pass 
through all of the marsh chambers.   

3.4 Process Control Monitoring 

Three months of operator daily sheets were reviewed revealing that the operator is conducting process 
control measurements for several parameters on a daily or nearly daily basis. It is presumed that except 
for the permit required samples, the process control monitoring is being conducted with field test kits. 
Process control monitoring is necessary to determine how to adjust the WWTP system settings such as 
the blower timers, activated return flowrate and when to waste sludge. Table 3-1 summarizes the process 
control measurements and collection frequently. 